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ZFE 47 Applicant:

HMFELE M B R F Suzhou Clean Adhesive Material Co.,Ltd

AR SRR 45 B F The following sample(s) was/were submitted and identified on behalf of the client as:

¥ il 2% Sample Name:
Ff Ui Sample Source:

& AB XU ki Polyester film AB double side adhesive tape
i%## Send Sample

¥ 3k F ] Sample Received Date: 2020-07-09

Bt L H 1 Test Period: :

4% Test Methods:

R4 B Test Result:

ftkE A Approved/s

© Hotline 400-819-5688

www.ponytest.com

2020-07-09~2020-07-17

(1) IEC 62321-5 Edition 1.0:2013 (17735, FFR-T MRS 00 s 4110 5 it
IEC 62321-5 Edition 1.0:2013 method, Lead Analysis is performed by AAS
(2) IEC 62321-5 Edition 1.0:2013 (197532, 7ROk {0l s 68 o & &
IEC 62321-5 Edition 1.0:2013 method, Cadmium Analysis is performed by AAS
(3) IEC 62321-4:2013+AMD1:2017 CSV 1751, FH AR & S5 0 70 S0 e 1 3 i e 1 4
IEC 62321-4:2013+AMD1:2017 CSVmethod, Mercury Analysis is performed by ICP-OES
(4) IEC 62321-7-2 Edition 1.0:2017 (R1J7i%, FEEAb=a] WAar e 6 BE 190 5 A i dis 1 &
IEC62321-7-2 Edition 1.0:2017 method, Hexavalent Chromium analysis
is performed by UV-Vis
() IEC 62321-6 Edition 1.0:2015 (1777, FI“UAH € 0% i 1% 6 S I 5 25 LB 4 A1
EATNIS NIl
IEC 62321-6 Edition 1.0:2015 method, PBBs and PBDEs Analysis is performed
by GC-MS
(6) IEC 62321-8 Edition 1.0:2017 (#1777, FIAUAR €l o 1S 6 FY) 0300 52 4 25— F R R 2 1 & R
IEC 62321-8 Edition 1.0:2017 method, Phthalate analysis is performed by GC-MS
(7) EN 14582: 2016 (177 %% JH 0 7 (ol {3000 5 9at, 560, 358, WLy 5 it
EN 14582:2016 method,F, Cl, Br, | analysis is performed by IC

#iZ W, F W Please refer to next page(s)
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45 H Test Result (.42 Unit: mg/kg)

Ff 5 45 2 4% Sample No.&Name: T23401504

Y[ AB AL I 1li Polyester film AB double

side adhesive tape

MR T Test Item Jridia i PR MDL MR 45 F Test Result RoHS [ RoHS Limit

it Lead (Pb) 1 AF i Not Detected. 1000
""""""" @ Cadmium (Cd) | 4| kMM NotDetected. | 100
""""""""" FMercury(Ha) | 1| kil NotDetected. | 1000

© fit# Hexavalent Chromium (Cr*) | 8 | kMl NotDetected. | B

% I 42 1 Sum of PBBs — A i th Not Detected. 1000
CUMWE% Bromobiphenyl | . o SR Kl Dlatmetad s e
© MFE% Dibromobiphenyl | W T s e e
""""" = BECK Trbromobiphenyl | 5 | KA!iNotDetected. | 000 —
"""" IlUBEHK Tetrabromobiphenyl | 5 | A NotDetected. | —
 JTiMFE% Pentabromobiphenyl | % L TR e o SR e
MK Hexabromobiphenyl | B R Nap R o e e g
"""" MK Heptabromobiphenyl | 5 | kAMiNotDetected. | 00—
”””” JVSEEK Octabromoblphenyl | 5 | A& NotDetected. | —
"""" JUBECK Nonabromobiphenyl | 5 | #Mili NotDetected. |  —
© MEEY Decabromobiphenyl | B AT R e e

% 5L 4k 2 F1 Sum of PBDEs — A4 11 Not Detected. 1000
"""" K- AW Bomodphanvietier | 5 . | iliNotDelected. | o = o
"""" i~ %7t Dibromodipheny! ether P e R
"""" S~ %R Tribromodiphenyl ether | 6 | 4 NotDetected. | @ 09—
VUM %Wk Tetrabromodiphenyl ether | e SR Nt DR, | e e T
" 7Ll kHt Pentabromodiphenyl ether | & oo Flo Mot Datasted: 1 - e
%At Hexabromodiphenyl ether | B o A BB ey e )
LRk Heptabromodiphenyl ether | Bl AR Datbbeds o ] e S
UM~ %Rk Octabromodiphenyl ether | 5 | A&MHiliNotDetected. | o gt
UM %WE Nonabromodiphenyl ether | PTG B e e SRS £ SRR
©|#L %Wt Decabromodiphenyl ether | 5 | Ml NotDetected. | B
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ML Yt Test Result (L4 Unit: mg/kg)

Fii CAS ¥ TT ik R Wt g RoHS [
¥ T
M H Test item CAS Number MDL Test Result RoHS Limit
Ay s — i — (9. boam Q1. k*ﬁl’“
______ ettt Lo 2L IR R
A% TR TR (DBP) 84-74.2 30 Ak 1000
Resztiuistundel L desi itk N SR e SRR e STV s s T R e
Al — - o % /kﬁll{’l
__________ g 1 SRRt L i ot Deteckesl, 1 IR
S 2 s A
AE—HH R TH (DIBP) 84-69-5 30 Not Detectad. 1000
A% H Test Result (17 Unit: mgkg)
Wi H TR i 2
Test tem MDL Test Result
AR
st Lol ikt e s sab iR e NotDetectod. |
REE
_________________ ﬁ‘c”mmoetwed
.- Kt
_________________ it RS Seneles e SR a e
A
LR 50 Not Detected.
#iE Note: (1) mg/kg = ppm

(2) “—"= KHM5E Does not stipulate
(3) K AVIFHEIRE 5] F RoHS 2011/85/EU VLR ’?(EU)2015/863 RS INHES N

The most allowable limit value reference to RoHS Directive 2011/65/EU & (EU)2015/863 Annex 11
(4) AKT (<7740 11 F)Not Detected (< MDL)

FEdi 4 5 F108 11 Sample No. & Photo:

2 FRads i et
(OB 5 885 R (1967 & 51 9% Pony authenticate the photo on original report only
AL R % (4 The page below is blank.
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Mt URE P Measurement Flow-chart

A A 7 Tested by: {57 Ni Xiaoning

#1# N\ 1A Checked by: XI#l Liu Nan

3965 G157 Person in charge of the lab: ##Eci Zhang Yaogiang
FESZIR T R AR e 4R i HER AR,

These Samples Were Dissolved Totally By Pre-conditioning Method According To Below Flow Chart.

(Cr** Test Method Excluded)

4L Sample Preparation

Pt Sample Measurement

B
' i

Hi/%%/ % PbICd/Hg AN Crt

[
7 8

AR TS AL/ T B S A 1F 2/ Nonmetallic material

REBIER R

&% Metallic

Acid digestion with | material
icrowave/hotplate 4 v v
AR A R/ A B e
l o ! Insc;luble/Unknown KA Boiling
Soluble polymer i
T polymer water extraction
1L Filtration 7 -
[ TN BN R PP 2 : *
Adding digestion Adding digestion 1L aESR pH
y solution for Ultrasonic solution and toluene Filtration and DH
i+ Solution 54 Residue R 5 adjustment
. 5 T 3 g ke L) i ’
ARG, JJ[]:?.E“F‘_ 150 160C‘1 ‘ l
y s ‘ Heating to 150~160C
it Adding the R
2 A e - T A1, 5- 2%
C R extracted solution for v Bk 6 € Addi
Dissolve totally ultrasonic, then A, 44 Cooling, fjk i € Adding
extraction and separation . e
L ¥ diphenylcarbazide
for color
AAS/ICP-OES »| iU/ pH Filtration development
and pH adjustment 4
b UV-Vis
¥l DATA
v
#dz DATA
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iR FE F Measurement Flow-chart
M 17 Tested by: MBE[ Ye Xiaoyu
#i#% A\ A Checked by: /4 Liu Nan

425 51 97N Person in charge of the lab: 71 4 Zhang Yaogiang

il 2 Sample Preparation

y
it Sample Measurement

A
¥R/ % ik PBBs/PBDEs

Y

{HFIZEH Sample solvent extraction

A

4/ #: ¥ Concentration/ Dilution

i€ Filtration

GC-MS

v
#4i DATA
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A RS R F2 Phthalate Flow Chart

M A Tested by: %% Guo Hua
# % A\ i Checked by: %k Liu Nan
%425 797 A Person in charge of the lab: i Zhang Yaoqiang
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Tt #2 Sample preparation

y

Fi it Weighing samples

Y

il HLi FI LI Extraction in organic solvent

A 4

solution

46/ Fi B AU Concentration / Dilution of extraction

.

GC-MS 4}#fr GC/MS analysis

v

44 DATA
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i Z A2 B Halogen measurement flow-chart
M 91 Tested by: 15 &1H Xu Gaowei
1 # A 51 Checked by: f§ Liu Nan

=

46 % 1 07\ Person in charge of the lab: #k#4% Zhang Yaoqiang

P i)

Sample preparation

Y

R
Weighing sample

y

TR AT A
Oxygen bomb method preparation

A
IC 4l
IC analysis

\ 4

W e
DATA

tt*?[}i /"l]' ??% 'jl'tittt‘l‘End of Report*i!'
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